



**60 YEARS**  
TESTING AND CERTIFYING  
**WOOD PRODUCTS**  
AROUND THE WORLD

**Cali Bamboo**

9365 Waples Street, Suite D  
San Diego, CA 92121  
Attn: Jeff Goldberg / Carlos Sayan

Project #: 0721341-4  
Lab #: 6440  
Date: March 21, 2013

**SUBJECT: Janka Ball Hardness**

Page: 1 of 1

One Sample of **Fossilized Antique Java Bamboo** Flooring was submitted to this laboratory for **Janka Ball Hardness** Testing. The sample was pre-cut and identified by **Cali Bamboo**. The Test results and Associated Test Standard are listed below.

Test Methods	
Test	Standards
Janka Ball Hardness	ASTM D 1037

Janka Ball Hardness Results			
Sample Name	Test 1 (lbf)	Test 2 (lbf)	Average (lbf)
Fossilized Antique Java	5,744	5,404	5,574

All Equipment was verified to be in good working condition and calibrated according to NIST Traceability Standards.

This report has been produced for the exclusive use of **Cali Bamboo Flooring**, and may not be reproduced except in its entirety, and only with the expressed, written approval of Benchmark International. No one other than BMI's client shall be entitled to rely upon this report or the information contained herein. Any such unauthorized reliance on or use of this report will be at the third party's sole risk.

Services performed for this project have been conducted with a level of care and skill ordinarily exercised by members of the profession currently practicing in this area under similar conditions and restraints. No warranty, expressed or implied, is made.



AA-660

Respectfully Submitted,

Benchmark International LLC  
Benchmark Holdings LLC

Travis R. Snapp  
Managing Director / COO  
Engineered Wood Products



Cali Bamboo  
 9365 Waples Street  
 Suite D  
 San Diego, CA 92121  
 858-799-0711  
 Attn: Miyuki Parker

Dear Ms. Parker,

One box of Antique Java Fossilized® Wide Click Bamboo Flooring, Model #7004001100 was submitted to this laboratory for Janka Ball Hardness testing. One plank was selected at random by this laboratory. Test results and associated standard are presented below.

Janka Ball Hardness - ASTM D 1037				
Model#	Product Name	Test 1 (lbf)	Test 2 (lbf)	Average (lbf)
7004001100	Antique Java Fossilized Wide Click Bamboo	5,022	4,142	4,582

This report has been produced for the exclusive use of Cali Bamboo, and may not be reproduced except in its entirety, and only with the expressed, written approval of Benchmark International (BMI). No one other than BMI's client shall be entitled to rely upon this report or the information contained herein; any such unauthorized reliance on or use of this report will be at the third party's sole risk.

Services performed for this project have been conducted with a level of care and skill ordinarily exercised by members of the profession currently practicing in this area under similar conditions and restraints. No warranty, expressed or implied, is made.

Respectfully Submitted,  
 Benchmark International

Travis R. Snapp  
 Managing Director / COO



9/23/2013

Cali Bamboo  
9365 Waples Street, Suite D  
San Diego, CA 92121  
1(888) 788-2254

Project #: 0721341-15  
Lab #: 6662E  
Date: 9/23/13

One sample of Economy Antique Java Click Fossilized Bamboo Flooring was submitted to this laboratory for Janka Ball Hardness Testing. The sample was identified by Cali Bamboo and prepared in this laboratory. The test results and associated Test Standard are listed below.

Test Methods	
Test	Standards
Janka Ball Hardness	ASTM D 1037

Janka Ball Hardness Results			
Sample Name	Test 1 (lbf)	Test 2 (lbf)	Average (lbf)
Economy Antique Java Click Fossilized Bamboo Flooring	3,662	3,973	3,817

This report has been produced for the exclusive use of Cali Bamboo, and may not be reproduced except in its entirety, and only with the expressed, written approval of Benchmark International (BMI). No one other than BMI's client shall be entitled to rely upon this report or the information contained herein. Any such unauthorized reliance on or use of this report will be at the third party's sole risk.

Services performed for this project have been conducted with a level of care and skill ordinarily exercised by members of the profession currently practicing in this area under similar conditions and restraints. No warranty, expressed or implied, is made.

Respectfully Submitted,  
Benchmark International

Travis R. Snapp  
Managing Director / COO  
ENGINEERED WOOD PRODUCTS